


WHITMAN, REQUARDT AND ASSOCIATES, LLP Frederick County and City 

Baltimore, Maryland Monocacy Sewershed  

Wastewater Utility Study – Phase I 

 FINAL REPORT  
 

August 2011 

N:\13861-003\Engineering\Reports\Frederick County & City Wastewater Utility Study Phase I FINAL.docx Page i 

 

Baltimore, MD  Richmond, VA  Fairfax, VA  York, PA  Philadelphia, PA  Pittsburgh, PA  Wilmington, DE  Newport News, VA 

Newport News, VA 

 

FREDERICK COUNTY AND CITY 
MONOCACY SEWERSHED  

WASTEWATER UTILITY STUDY 
PHASE I 

 
TABLE OF CONTENTS 

            Page 

LIST OF FIGURES          iii 

LIST OF TABLES           v 

EXECUTIVE SUMMARY          ES-1 

1.0 INTRODUCTION          1 

1.1 Project Background        1 
[...]
the Ballenger-McKinney WWTP is discharged to the Monocacy River.   

2.1.1  Upper Monocacy and Tuscarora Interceptor 

 

Sewage flows from the northern areas of the County and City are collected in the Tuscarora 

Interceptor.  Sewage flows from the Town of Walkersville are collected in the upper segment of 

the Monocacy Interceptor.  The Route #194 Pump Station also discharges flows into the Upper 

Monocacy Interceptor south of Walkersville.  These flows combine together in Manhole MH#1 

(Contract #8-S) and flow into the Ceresville PS.   

 

Figure 2-1 shows the Upper Monocacy and Tuscarora Interceptor collection system with 

illustration of all manholes which collect flow inputs into the system.  

  



1

7

56

36

57

3
54

2

6

5

48

4

58

8
559

52
4

13
15

14C

14A

47

18A

37

19

107

17A17B

10

43
44

62
1

101

38

14B

10416A

18B

16B

11

105

103

102
106

14A

206

113

12

202

Legend
Treatment Plant
Pump Station
Study Area Boundary
PWRSA Projects
Frederick County Parcels
Frederick City Parcels
Roads
Fort Detrick
Walkersville Town Limits
Frederick City Limits
Major Water Bodies

Ceresville
Pump Station

Frederick
City

Frederick County

FIGURE 2-1: Upper Monocacy and Tuscarora InterceptorsWhitman, Requardt & Associates LLP
Engineers Architects & Planners

0 3,100 6,2001,550
Feet

Walkersville

MH1-226B
MH109

MH14-185
MH9-221

MH27-8

MH13
MH9-8

MH1-8

MH9-2

MH14-2

MH32 MH2-213A
MH38

MH40A
MH44

MH47
MH48

MH49
MH52

MH53
MH54

Fort Detrick

City of Frederick
Water Treatment Plant

Fort Detrick
Water Treatment Plant

Amber Meadows
Pump Station

Upper Monocacy
Interceptor

Tuscarora
Interceptor

City Interceptor

Frederick County

15

26

194

Route 194
Pump Station

Discovery
Pump Station

College Run
Pump Station

Deerbought
Pump Station

MH108



WHITMAN, REQUARDT AND ASSOCIATES, LLP Frederick County and City 

Baltimore, Maryland Monocacy Sewershed  

Wastewater Utility Study – Phase I 

 FINAL REPORT  
 

August 2011 

N:\13861-003\Engineering\Reports\Frederick County & City Wastewater Utility Study Phase I FINAL.docx Page 4   

  

Baltimore, MD  Richmond, VA   Fairfax, VA   York, PA   Pittsburgh, PA    Wilmington, DE   Newport News, VA 

2.1.2 Ceresville Pump Station and City Interceptor 

 

Sewage received into the Ceresville PS includes all of the flows from the Upper Monocacy and 

Tuscarora Interceptors.  The sewage is pumped from the Ceresville PS, where it transitions back 

to gravity flow and continues via gravity to the City WWTF.  Sewage flows are collected directly 

into the Monocacy Interceptor and include pumped flow from the Deerbought subdivision, 

Riverside Corporate Park and periodic high rate backwash from the City’s WTP.  Two major 

interceptors connect to the Monocacy Interceptor just prior to the City WWTF – the 33-inch Gas 

House Pike Interceptor and the 54-inch Carroll Creek Interceptor.   

Figure 2-2 shows the Ceresville PS and City Interceptor segment with illustration of all manholes 

which collect flow inputs into the system.  A Parshall flume is shown near the City’s WTP.  Flow 

measured in the Parshall flume is considered County flow.  The City WWTF pumps a volume 

equivalent to that measured at the Parshall flume into a flow equalization basin to the Lower 

Monocacy pressure sewer which is ultimately treated at the County’s Ballenger-McKinney 

WWTP.   

2.1.3 Lower Monocacy Pressure Sewer 

 

The City WWTF pumps the County flow portion into the Lower Monocacy pressure sewer to be 

treated at the County’s Ballenger-McKinney WWTP.  Sewage flows from outlying County areas 

are collected by five major interceptors, which contribute to the Lower Monocacy pressure 

sewer – Linganore, Pinecliff/River Oaks, Bush Creek, Ballenger, and Buckeystown.   

Figure 2-3 shows the Lower Monocacy Pressure Sewer segment with illustration of all manholes 

which collect flow inputs into the system.  Treated effluent from the Ballenger-McKinney WWTP 

is discharged to the Monocacy River with future provisions to discharge a portion of the effluent 

flow through an alternate outfall to the Potomac River.   

2.2 Existing Facilities  

2.2.1 Ceresville Pump Station 

 

The Ceresville PS has been in operation since 1969 and includes two (2) extended shaft 

centrifugal sewage pumps.  The station was upgraded in 2008 to add variable speed drives and 

replace the pumps and pump motors.  The station was originally planned for two additional 

pumps, but the capacity has not yet been expanded.   

 

During normal operating conditions, the upgraded pumps have a design operating point of 

4,800 gallons per minute (gpm) each or a total operating capacity of 9,600 gpm (13.8 MGD).  



48

36

57

34

51 48

46

35

4

37 43

34

44

38

104

101

45

4

205

51

103

202

202

102

202

Legend
Treatment Plant
Pump Station
Study Area Boundary
Roads
Frederick County Parcels
Frederick City Parcels
PWRSA Projects
Frederick City Limits
Major Water Bodies

Frederick
City

Frederick County

FIGURE 2-2: Ceresville 
Pump Station and City InterceptorWhitman, Requardt & Associates LLP

Engineers Architects & Planners 0 1,000 2,000500
Feet

Frederick
County

MI5

MI1

257

MI10

MI12

MI13
MI14

MI17

MI18

MI19

MH1-139A

MH3-2

MH6
MH7

Frederick
City

City of Frederick
Wastewater 

Treatment Facility

Frederick
City

Glider Hanger
Pump Station

Fort Detrick
Wastewater

Treatment Plant

Fort Detrick
Water Treatment Plant

City of Frederick
Water Treatment Plant

Ceresville 
Pump Station

Parshall Flume

City Interceptor

1163

1500

Gas House Pike
Interceptor

Carroll Creek
Interceptor

26

26

194

Riverside 
Corporate Park
Pump StationMI6

588

Deerbought
Pump Station

MI23

MH2-82
MH3-82

MI22



34

33

48

51 48

46

35

39

61A

34

202

45

205

51202

60

32

61A

61A

60

59

61B

204

Legend
Treatment Plant
Pump Station
Study Area Boundary
Roads
Frederick County Parcels
Frederick City Parcels
PWRSA_projects
Frederick City Limits
Major Water Bodies

Frederick
City

Frederick County

FIGURE 2-3: Lower Monocacy 
Pressure SewerWhitman, Requardt & Associates LLP

Engineers Architects & Planners 0 2,000 4,0001,000
Feet

MH39

MH34

MH31
MH30

Frederick
CountyCity of Frederick

Wastewater 
Treatment Facility

Glider Hanger
Pump Station

DPW
Pump Station

Grove Stadium
Pump Station

Seventh Day Adventist
Pump Station

Ballenger McKinney
Wastewater 

Treatment Plant

Patrick Street
Pump Station

MH8

Linganore
Interceptor

Pinecliff/River Oaks
Interceptor

Bush Creek
Interceptor

Buckeystown
Interceptor

Ballenger
Interceptor

McKinney Treated
Efflulent Outfall

Gas House Pike
Interceptor

Carroll Creek
Interceptor

144

40

15

355

270

70

70

144

40

85

Lower Monocacy
Interceptor

Riverside
Corporate Park
Pump Station



WHITMAN, REQUARDT AND ASSOCIATES, LLP Frederick County and City 

Baltimore, Maryland Monocacy Sewershed  

Wastewater Utility Study – Phase I 

 FINAL REPORT  
 

August 2011 

N:\13861-003\Engineering\Reports\Frederick County & City Wastewater Utility Study Phase I FINAL.docx Page 5   

  

Baltimore, MD  Richmond, VA   Fairfax, VA   York, PA   Pittsburgh, PA    Wilmington, DE   Newport News, VA 

Refer to pump curve in the Appendix.  The wet well is 20.5-feet long by 7-feet wide and the 

station has depth below the 39-inch sewer invert (elevation 238.93) of 6.6-feet, providing a 

volume within the station of just over 7,000 gallons.  Because the storage volume is limited in 

the station, the County operates the station, consistent with the original design intent, at a 

water level that creates a surcharge condition in the collection system. The surcharge elevation 

is equivalent to the invert of an upstream manhole (MH#9, Contract #2-S), or elevation 240.84.  

This was assumed to be the tailwater elevation at Ceresville PS in the sewer model.  

 

2.2.2 City of Frederick WWTF 

 

The City WWTF has been in operation since 1937 and has gone through several upgrades and 

expansions and currently has a treatment capacity of 8.0 million gallons per day (MGD).  The 

facility went through its most recent upgrade to achieve Biological Nutrient Removal (BNR) 

effluent limits for Total Nitrogen (TN) and Total Phosphorus (TP).  The upgrade was completed 

in 2002.  The plant includes the following liquid treatment facilities: 

 

 Screening 

 Influent Pump Station 

 Grit Removal 

 Flow Equalization 

 Primary Clarification 

 Activated Sludge Biological Treatment Reactors with an A2O Process Configuration 

 Secondary Clarification  

 Tertiary Filtration (Not currently in service) 

 Gas Chlorination and Sulfur Dioxide Dechlorination 

 Cascade Post Aeration  
 
A Facility Plan (February 2010) was prepared to address facility improvements necessary to 
meet state mandated upgrades to Enhanced Nutrient Removal (ENR) requirements.  
Improvements are anticipated to include the addition of the following liquid treatment facilities: 
 

 Wet Weather Treatment System  

 Activated Sludge Biological Treatment Reactors converted to a Modified Lutzack Ettinger 
(MLE) Process 

 Bio-Augmentation Facility 

 Denitrification Filter Facility 

 Ultraviolet Disinfection 
 

The preliminary treatment facilities, including Screening, Influent Pump Station and Grit 

Removal, receive both County and City flow contributions.  The County flow is measured at the 



WHITMAN, REQUARDT AND ASSOCIATES, LLP Frederick County and City 

Baltimore, Maryland Monocacy Sewershed  

Wastewater Utility Study – Phase I 

 FINAL REPORT  
 

August 2011 

N:\13861-003\Engineering\Reports\Frederick County & City Wastewater Utility Study Phase I FINAL.docx Page 6   

  

Baltimore, MD  Richmond, VA   Fairfax, VA   York, PA   Pittsburgh, PA    Wilmington, DE   Newport News, VA 

City’s WTP property in a Parshall flume and an equivalent flow volume is stored in an 

equalization basin before being pumped to the Ballenger-McKinney WWTP.  With the 

implementation of recent upgrades to the Influent Pump Station, the safe pumping capacity 

(one pump out of service) is approximately 30.5 MGD.  The total pumping capacity (all pumps 

operational) is approximately 36 MGD.  The screening and grit removal facilities have a peak 

capacity of 40 MGD.   

 

When improvements identified in the Facility Plan are implemented, the influent pumps will be 

upgraded to a safe pumping capacity of 40 MGD, to match the capacity of the Screening and 

Grit Removal facilities.     

 

The City WWTF includes a flow equalization basin that is utilized as a holding well for County 

flows.  The equalization basin is adjacent to a wet well, from where the County flow is pumped 

into the Lower Monocacy Interceptor.  The pump station, referred to as Pumping Station No. 2, 

has a total of five (5) variable speed driven pumps.  Two pumps have a nominal capacity of 5 

MGD each and are typically used to pump wastewater to the County.  The other three pumps 

have a nominal capacity of 7 MGD each and generally pump wastewater back through the City 

WWTF.  However, all pumps are connected to a common discharge header, so there is some 

ability to increase pump capacity to the County beyond 10 MGD.  Of note, in recent field testing, 

the City utilized Pump Nos. 3, 4 and 5 and pumped at a rate of 11.8 MGD to the County. 

 

The screening facility has a top of wall elevation of 257.25.  This was assumed to be the 

tailwater elevation at the City WWTF in the sewer model. 

 

2.2.3 Ballenger-McKinney WWTP 

 

The Ballenger-McKinney WWTP has an existing capacity of 7.0 MGD.  The plant is being 
expanded to an average flow of 15 MGD using membrane bioreactor technology.  The current 
facility is designed to meet BNR requirements and includes the following liquid treatment 
facilities: 
 

 Influent Pump Station 

 Screening 

 Grit Removal 

 Primary Clarification 

 5-stage Activated Sludge Configuration 

 Secondary Clarification  

 Tertiary Filtration 

 Ultraviolet Disinfection 



WHITMAN, REQUARDT AND ASSOCIATES, LLP Frederick County and City 

Baltimore, Maryland Monocacy Sewershed  

Wastewater Utility Study – Phase I 

 FINAL REPORT  
 

August 2011 

N:\13861-003\Engineering\Reports\Frederick County & City Wastewater Utility Study Phase I FINAL.docx Page 7   

  

Baltimore, MD  Richmond, VA   Fairfax, VA   York, PA   Pittsburgh, PA    Wilmington, DE   Newport News, VA 

 Cascade Post Aeration  
 
The upgraded plant will meet ENR requirements and will include the following liquid treatment 
facilities:  
 

 Influent Pump Station 

 Screening 

 Grit Removal 

 Primary Clarification 

 Fine Screening 

 Flow Equalization 

 5-stage Activated Sludge Configuration 

 Membrane Filtration 

 Ultraviolet Disinfection 

 Post Aeration  
 

Effluent from the Ballenger-McKinney WWTP is discharged to the Monocacy River.  Because of 

load allocations for TN, TP and Biochemical Oxygen Demand (BOD5) in the discharge permit and 

practical limitations of technology to meet stricter effluent limitations associated with increased 

flow volume, the County constructed an alternative effluent line in the event that future 

discharges exceeding 15 MGD need to be directed to the Potomac River.  Section 4.1 provides 

additional information on the effluent line.   

 
The existing pump station operates in a surcharged condition at a high water level elevation of 

235.20.  This was assumed to be the tailwater elevation at the Ballenger-McKinney WWTP in the 

sewer model for the currently allocated flow simulation.  A new screening and influent pumping 

station is being constructed with the screening facility maximum water elevation of 214.22.  This 

was assumed to be the tailwater elevation at the Ballenger-McKinney WWTP in the sewer 

model for the 2015 and subsequent flow simulations. 

 
2.3 Existing Wastewater Flows 

Historical flow data were received and evaluated from both the County and the City.  Flow 

meters are permanently installed at the City WWTF Influent Pump Station discharge, the 

Ballenger-McKinney WWTP Influent Pump Station discharge, a Parshall flume at the City’s WTP 

property, the Ceresville PS, and at strategic locations within the City’s collection system.  

Temporary flow meters have previously been installed for short term studies in several locations 

within the County’s collection system.  Additional short term flow data were collected by the 

County as part of this study.  Table 2-1 illustrates a summary of the data that were reviewed.   

  



WHITMAN, REQUARDT AND ASSOCIATES, LLP Frederick County and City 

Baltimore, Maryland Monocacy Sewershed  

Wastewater Utility Study – Phase I 

 FINAL REPORT  
 

August 2011 

N:\13861-003\Engineering\Reports\Frederick County & City Wastewater Utility Study Phase I FINAL.docx Page 8   

  

Baltimore, MD  Richmond, VA   Fairfax, VA   York, PA   Pittsburgh, PA    Wilmington, DE   Newport News, VA 

Table 2-1.  Flow Measurement Summary 

Flow Meter Type and Location Data Duration 

City of Frederick 

WWTF 

Magnetic Flow Meter at 

Influent Pumping 

Station Discharge 

Daily Flow Total 

 

 

Hourly Flow Total 

January 1-December 31, 

2010 

 

March 11-17, 2010  

Ballenger-

McKinney WWTP 

Magnetic Flow Meter at 

Influent Pumping 

Station Discharge 

Daily Flow Total 

 

 

Hourly Flow Total 

January 1-December 31, 

2010 

 

March 11-17, 2010 

City Water 

Treatment Plant 

Ultrasonic Flow Meter 

at Parshall Flume 

Daily Flow Total 

 

 

Hourly Flow Total 

January 1-December 31, 

2010 & January 11-June 10, 

2011 

 

March 11-17, 2010  

City Collection 

System 

Flo-Dar - MI-6,  

M-257, M-588,  

M-1163 

Daily Flow Total 

 

Hourly Flow Total 

January 1-December 31, 

2010 

 

March 11-17, 2010  

County Collection 

System 

Flo-Dar 4 in MH-16, 

Upper Monocacy 

Interceptor 

(Walkersville) 

Rate Every 15 

Minutes 

December 20, 2005-January 

3, 2006 

County Collection 

System 

Flo-Dar 5 in MH-8, 

Tuscarora Interceptor 

Rate Every 15 

Minutes 

December 20, 2005-January 

3, 2006 

County Collection 

System 

Station-Analyzer 

Route #194 Pump 

Station 

Daily Flow Total 
December 13, 2005-January 

3, 2006 

County Collection 

System 

Station-Analyzer 

Ceresville Pumping 

Station 

Daily Flow Total 
December 13, 2005-January 

3, 2006 

County Collection 

System 

Magmeter 

Ceresville Pump Station 
Daily Flow Total January 11-June 10, 2011 

 

For the City collection system, manhole MI-6 is located in the Monocacy Interceptor prior to 

convergence with the Carroll Creek and Gas House Pike Interceptors.  Manhole M-257 is located 

at the downstream end of the Carroll Creek Interceptor.  Manhole M-588 is located at the 



WHITMAN, REQUARDT AND ASSOCIATES, LLP Frederick County and City 

Baltimore, Maryland Monocacy Sewershed  

Wastewater Utility Study – Phase I 

 FINAL REPORT  
 

August 2011 

N:\13861-003\Engineering\Reports\Frederick County & City Wastewater Utility Study Phase I FINAL.docx Page 9   

  

Baltimore, MD  Richmond, VA   Fairfax, VA   York, PA   Pittsburgh, PA    Wilmington, DE   Newport News, VA 

downstream end of the sewer areas south of the City WWTF including the airport.   Manhole M-

1163 is located at the downstream end of the Gas House Pike Interceptor. 

For the County collection system, sewage flows were recorded at manhole MH-16, representing 

the Town of Walkersville.  The Route #194 Pump Station discharges into MH#14 of the Upper 

Monocacy Interceptor, just upstream of the crossing under the Monocacy River.  Manhole MH-8 

is located at the downstream end of the Tuscarora Interceptor.  Flows from Walkersville and 

Route #194 Pump Station combine with the Tuscarora Interceptor in MH#1 (C#8-S) to form the 

influent to the Ceresville PS.  The discharge from the Ceresville PS combines with a relatively 

small fraction of City flow and is measured at a Parshall Flume located on the City’s WTP 

property.    

The County also provided base infiltration flow summaries that had been determined from 

previous in-house flow studies for the Tuscarora Interceptor, Walkersville (Upper Monocacy) 

area, and the Ceresville PS.  However, it was determined that these data did not provide 

sufficient duration so as to reliably establish a true base (dry weather) infiltration.  As such, base 

infiltration was not considered separately in the model simulations.  Rather, base infiltration 

was considered to be already included in the planning level average flow values in the sanitary 

load allocation tables.   

Table 2-2 shows a summary of the recorded average daily and, where available, peak hourly 

flows.   The duration of data collection is recorded.  The City flow data were provided for the 

past three years, but the data reflected in the table represents flows from the year 2010, and 

represents a true annual average.  Peak hourly flow rates were determined using the hourly 

flow values, where available, measured between March 11 and March 17, 2010, which was a 

wet-weather event that produced consecutive days of elevated flow.  A total of 2.48 inches of 

rain was captured over a four day period and a large amount of accumulated snow from 

February 2010 contributed to increased inflow during this rain event.  Flow values recorded for 

the County were taken over a relatively short interval during the winter time, so although the 

values represent an average of the data that were collected, it is questionable whether these 

represent a true annual average.  However, these data were concurrent for approximately a 

two-week period (December 20, 2005 through January 3, 2006).  Hourly flow data were not 

logged during the March 11-17, 2010 wet-weather event in the County collection system.  Data 

have recently become available for the Ceresville PS discharge by datalogging output from a 

Magmeter, which covers nearly half of a year (January 11 through June 10, 2011).   